

**Intrapharm Uk licenced Product list**

<b>Injectables</b>	<b>Pack sizes</b>	<b>Price (ex works)</b>
Adenosine 30mg/10ml vial	10ml x 5 vials	<b>New</b>
Adenosine 6mg/2ml Vial	2ml x 5 vials	<b>New</b>
Aciclovir 250mg/10ml Pack of 5	10ml x 5 vials	
Aciclovir 500mg/20ml Pack of 5	20ml x 5 vials	
Bupivacaine 2.5mg/ml Solution for Injection x 10ml (0.25%)	10ml x 5 vials	<b>New</b>
Bupivacaine 5mg/ml Solution for Injection x 10ml (0.5%)	10ml x 5 vials	<b>New</b>
Ciprofloxacin 2mg/ml 50ml	50ml vial	
Ciprofloxacin 2mg/ml 100ml	100ml vial	
Ciprofloxacin 2mg/ml 200ml	200ml vial	
Dobutamine 12.5mg/ml	20ml x 5 ampoules	
Enoxaparin Sodium 2,000IU (20mg)/0.2ml Solution for Injection	10 Pre-filled Syringe with needle guard	<b>New</b>
Enoxaparin Sodium 4,000IU (40mg)/0.4ml Solution for Injection	10 Pre-filled Syringe with needle guard	<b>New</b>
Enoxaparin Sodium 6,000IU (60mg)/0.6ml Solution for Injection	10 Pre-filled Syringe with needle guard	<b>New</b>
Enoxaparin Sodium 8,000IU (80mg)/0.8ml Solution for Injection	10 Pre-filled Syringe with needle guard	<b>New</b>
Enoxaparin Sodium 10,000IU (100mg)/1.0ml Solution for Injection	10 Pre-filled Syringe with needle guard	<b>New</b>
Fluconazole 2mg/ml 100ml	100ml vial	
Furosemide 20mg/2ml	2ml x 10 ampoules	
Furosemide 50mg/5ml	5ml x 10 ampoules	
Ketorolac 30mg/ml 1ml ampoule	1ml x 5 amps	
Levofloxacin 500mg/100ml Vial	100ml vial	
Lidocaine 10mg/ml 2ml Ampoule (1%)	10 amps	
Lidocaine 10mg/ml 5ml Ampoule (1%)	10 amps	
Lidocaine 10mg/ml 10ml Ampoule (1%)	10 amps	<b>New</b>
Lidocaine 10mg/ml 20ml vial (1%)	10 vials	<b>New</b>
Lidocaine 20mg/ml 2ml Ampoule (2%)	10 amps	<b>New</b>
Lidocaine 20mg/ml 5ml Ampoule (2%)	10 amps	<b>New</b>
Lidocaine 20mg/ml 20ml vial (2%)	10 vials	
Mesna 100mg/ml 4ml ampoule	5 amps	
Mesna 100mg/ml 2ml ampoule	5 amps	
Metronidazole 5mg/ml	100ml bottle	
Milrinone 1mg/ml 10ml ampoule	5 amps	
Ondansetron 4mg/2ml	2ml x 5 amp	
Ondansetron 8mg/4ml	4ml x 5 amp	
Oxytocin 10 IU/1ML	1ml x 5 ampoules	<b>New</b>
Propofol 10mg/ml 20ml (1%)	20ml x 5 vials	
Propofol 10mg/ml 50ml (1%)	50ml vial	
Propofol 10mg/ml 100ml (1%)	100ml vial	
Propofol 20mg/ml 50ml (2%)	50ml vial	
Rifampacin 300mg powder vial	1 vial	
Gonadorelin 100mcg for injection	1 vial	
Triamcinolone Hexacetonide 20mg/ml	1ml x 10 ampoules	
Streptozocin	1g x 1 vial	
Zoledronic 4mg/5ml x 1 Vial	1 vial	

<b>Liquids - Ointments - Creams</b>	<b>Pack sizes</b>	<b>Price (ex works)</b>
AT10 Solution 15ML	15ml bottle	
Aquamax Cream 100g (emollient)	100g	<b>New</b>
Aquamax cream 500g (emollient)	500g	<b>New</b>
Aquamax wash 250g (emollient)	250g	<b>New</b>
Carbocisteine 750mg/10ml per sachet	15 sachets	<b>New</b>
Kolanticon Gel 500ml (antacid)	500 ml bottle	
Lactulose 10g/15ml Oral solution	10 sachets	
Metronidazole 5mg/ml	100ml bottle	<b>New</b>
Mupirocin 20mg/g	15g tube	
Mydrilate 0.5% eye drops (cyclopentolate solution)	5ml bottle	
Mydrilate 1% eye drops (cyclopentolate solution)	5 ml bottle	
Prednisolone 6mg/ml	20ml bottle	<b>New</b>
Rifampacin granules for suspension 28.2g		<b>New</b>
Terra-Cortril Topical Ointment 30g (3% Oxytetracycline/1% hydrocortisone)	30g tube	

<b>Solid Dosage</b>	<b>Pack sizes</b>	<b>Price (ex works)</b>
Alvedon paracetamol suppositories 60mg	10 suppositories	
Alvedon paracetamol suppositories 125mg	10 suppositories	
Alvedon paracetamol suppositories 250mg	10 suppositories	
Clomethiazole Capsules 192mg X 60	60 capsules	
Ethambutol 100mg Tablets	56 tablets	
Ethambutol 400mg Tablets	56 tablets	
Fefol 30 Spansule caps (150mg Ferrous sulphate + 500mcg Folic)	30 capsules	
Feospan 30 Spansule Caps (150mg Ferrous sulphate)	30 capsules	
Ferrous Gluconate 300mg	28 tablets	
Folic acid 5mg blister	28 tablets	
Imatinib 100mg	60 tablets	<b>New</b>
Imatinib 400mg	30 tablets	<b>New</b>
ISMO 10mg	60 tablets	
ISMO 20mg	60 tablets	
ISMO 40mg RETARD	30 tablets	
Lorazepam 1mg	28 tablets	
Loron (Sodium Clodronate) 520mg TABS	60 tablets	
Methyl dopa 250mg	56 tablets	
Methyl dopa 500mg	56 tablets	
Metronidazole Tablets 200mg	250 tablets	
Nitrazepam tablets 5mg	28 tablets	
Oxytetracycline tablets 250mg	28 tablets	
Pethea (Protionamid 0.25g)	50 or 100 tablets	<b>New</b>
Rifampicin 150mg	100 tablets	<b>New</b>
Rifampicin 300mg	50 or 100 tablets	<b>New</b>

Rifampicin 450mg	30 or 100 tablets	New
Rifampicin 600mg	10, 30 or 100 tablets	New
Tetracycline tablets 250mg	28 tablets	
Vancomycin 250mg	100 capsules	